ASSEMBLY DIAGRAM
STONE & CURB PLACEMENT CLAMP
( Mod: SCC04)

SPARE PARTS LIST

CODE POS. DESCRIPTION QTY CODE POS. DESCRIPTION QTY
SCC04 - 001 1 Left arm 01 SCC04-013] 13 Hexagon Socket Set Screw M3x4 01
SCC04 -002| 2 Rubber grip 04 SCC04 -014| 14 Compression Spring 01
SCC04 -003] 3 Jaw 02 SCC04 -015| 15 Guide Plate 01
SCC04-004| 4 Pin 02 SCC04 -016| 16 Hexagon Socket Countersunk Head Screw M4x15 04
SCC04 -005| 5 Arm spring 02 SCC04 - 017 17 Adjustable Bolt 01
SCCO04 -006| 6 Circlip 912 02 SCCO04 - 018 18 Cable 01
SCC04 -007| 7 Right arm 01 SCCO04 -019| 19 Cable armor 01
SCC04 -008| 8 Locking Base 01 SCCO04 - 020 20 Nut M6 01
SCC04-009] 9 Hand Knob M14 01 SCC04 -021| 21 Cross recessed pan head machine screw M6x20 01
SCC04 -010] 10 Locking Pin 01 SCCO04 -022| 22 | Spacing 01
SCC04 -011] 11 Compression Spring 01 SCC04-023] 23 Locking handle 01
SCC04 -012| 12 Locking Box 01

When ordering, please give number of spare - part (code number) plus type of Stone & Curb Placement Clamp.

Example:

SCCO04 - 006 ,QTY 02

SCC04 -010 ,QTY 01
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